
Model WC-8

Repair Parts & Prices

WC-8 WHEEL WEIGHT CART 6. 1999

Order parts from your distributor or jobber. When ordering parts always give the

following information: Part Number, Description and Serial Number of Your Machine.

3451 South 40th Street • Phoenix, Arizona 85040 • 800.223.4540 • 602.437.5020 • 602.437.5025toll free Arizona fax

T S I
TIRE SERVICE EQUIPMENT

MFG. CO. INC.

3

5

6

9

10

11

12

11
9

T S I
TIRE SERVICE EQUIPMENT

MFG. CO. INC.

WC-8 WHEEL WEIGHT
CART

WC-8 WHEEL WEIGHT
CART

&
1

10

2

4
5

6 2
7

8

2

4

1. 5803 1 Handle Tube Weld 24.95

2. 3755 Swivel Caster per 30.15

3. 10071B 3 Channel Brace per 18.00

4. 1318 49 5/16" Washer per .63

5. 1630 49 5/16" Lock Washer per .63

6. 523 49 5/16" Hex Nut 5/16-18 per .63

8. 4949 2 Bar Spacer per 3.50

10. 4962 49 Screw Slotted 5/16-18 per .50

11. 4945B 2 Top Shelve per 75.00

12. 4946B 1 Tray Plate 49.00

4

7. 3756 2 Fixed Caster per 30.15

9. 4943B 2 Base Plate (Right) 75.00

No. Part No. Qty Description Price No. Part No. Qty. Description Price



Step 1

2
1

3
3451 South 40th Street • Phoenix, Arizona 85040 • 800.223.4540 • 602.437.5020 • 602.437.5025toll free Arizona fax

Step 5

4
5
6

1
11

9

12

3

8

7

2

10

4

5

6

Attach the TOP SHELVES

(item # 11 on the left )

together as shown using a

total of screw assemblies

(item #'s 10,6,5 & 4)

2

10

Attach the middle CHANNEL

BRACE (item # 3) between

the MIDDLE CASTERS (item

# 2) ,the SPACER PLATES

(item # 8) and the bottom of

the BASE PLATES (item # 9).

Thread screw assemblies

(per caster) through the

fore mentioned components

2

2

4

4

Connect the HANDLE TUBE

WELD (item # 1) to the

BASE PLATES (item #9) at

either end of the unit. Using

bolt assemblies.

4

Once the unit is assembled

the casters in the center will

allow for pivoting in and

around tight spaces.

Attach the top lip of the

BASE PLATES (item # 9 on

the left) to the previously

attached # 11's, with screw

assemblies each. Attach item

# 12 in the center of the

# 9 ' s u s i n g s c r e w

assemblies.

2

5

2

1 0

"Sandwich" 2 CHANNEL

BRACES (item # 3) between

the CORNER CASTERS (item

# 7) and the bottom of the

BASE PLATES (item # 9).

Thread screw assemblies

(per caster) through the 3

fore mentioned components

4

4

screw
assembly

Step 2

Leave
bolts slightly
loose to ensure that
all components will fit
snugly together. Then
tighten thoroughly.

Use CHANNEL
BRACE on each

"end"of
the BASE

PLATES. And
CORNER CASTERS per CHANNEL BRACE

1

2

Allow
the SPACER
PLATES to come
between the
CHANNEL BRACE and
the MIDDLE CASTER.

ASSEMBLY INSTRUCTIONS
WC-8 WHEEL WEIGHT CART

Step 3
Step 6

Step 4


